
12 Journal of Environmental Science and Engineering Technology, 2021, 9, 12-26  

 

 E-ISSN: 2311-8741/21  © 2021 Savvy Science Publisher 

Technical and Economic Feasibility of Generating Renewable 
Energy from Wastewater Treatment Using Microbial Fuel Cells: The 
West Bank as Case Study 

M. Haddad1,* and O. Joudeh2 

1Water and Environmental Studies Institute, An-Najah National University, Nablus, Palestine 
2Palestinian Environment Quality Authority, Ramallah, Palestine 

Abstract: The technical and economic feasibility of microbial fuel cell use in wastewater treatment for energy and 
resource recovery was investigated. A double chambered-MFC model (DS-MFC) operated by primary effluent 
[...]
conditions [7, 8]. Historically, the concept of electricity 
production using microorganisms was discovered in 
1911 [9, 10]. Then it was proven that batch biological 
fuel cell could produce more than 35 volts [11, 12]. 
Clear principles for MFCs were identified in 1976 [13, 
14]. Extraction of electrical current from MFCs that 
were operated using wastewater was conducted in the 
1980’s using pure cultures and artificial electron 
mediators [15, 16]. Later in the 1980’s, it was 
discovered that the generated electricity could be 
significantly increased if electron mediators were added 
[17]. 

Typical MFC used in testing microbial activity and 
optimizing materials consists of two compartments: 
anodic chamber and cathodic chamber, separated by 



Renewable Energy from Wastewater Treatment Using Microbial Fuel Journal of Environmental Science and Engineering Technology, 2021, Vol. 9     13 

salt bridge or proton exchange membrane (PEM) [18-
21]. Substrate (organic-rich matter) is added to the 
anodic chamber, where conversion of organic matter 
occurs by anaerobic microorganisms [22, 23]. In 
addition to energy production and organic matter 
removal from wastewater, MFCs as anaerobic process 
simultaneously reduce or have minimal or no net-CO2 
emission contributing to climate change reduction [24]. 
Electrons and protons are produced from oxidation 
half-reaction of the substrate, electrons transfer from 
the anode to the cathode using external electrical load 
(resistance); where protons transfer to the cathode was 
done through salt bridge [25, 26]. 

Currently, the emphasis has shifted from only 
technical, technological, and environmental-friendly 
MFCs to economic feasible MFCs as well. There is 
intense interest in increasing the power density level of 
MFCs and make its operation economically feasible to 
bring it to large scale application [27]. 

Although MFC is coming up as a promising 
technology to treat wastewater; still several challenges 
remain which need to overcome to commercialize this 
technology. A highly important challenge of MFCs is 
the energy loss within the process. Energy loss can 
occur in different ways in MFCs: activation loss (maybe 
for initiating the reactions on both electrodes and 
extracellular electron transfer to the anode), bacterial 
metabolism loss (due to bacteria acquiring energy by 
oxidizing the substrate), mass transfer loss (due to 
limited flux of the reactants to the electrode), and ohmic 
losses (due to proton diffusion resistance and charge 
transfer resistance [28]. Besides energy loss, cathode 
flooding and deformation as a result of high hydraulic 
pressure is another challenge during air-cathode MFC 
scaling up[29]. Also, there are several physicochemical 
factors governing MFCs performance including: 
operating conditions in anode chamber, pH, alkalinity, 
substrate type, substrate concentration, and organic 
loading rates [30]. 

It was reported that for economic profitability 
demonstration of MFCs, classical evaluation criteria for 
investment decisions such as the Net Present Value 
AND THE Internal Rate of Return was used. Three 
different scenarios, optimistic, pessimistic and most 
likely scenarios based on the maximum power density 
of the MFCs were studied. The results show that MFCs 
are a more economic attractive option. A sensitivity 
analysis has revealed that the electrode area 
parameter is the most influential, reducing the MFC 

profitability for larger electrode areas, whereas the 
higher the annual growth rates of the electricity price, 
the higher the MFC profits. [31]. 

It was found that the cost of materials used in MFCs 
such as ion selective membrane or nonspecific 
separators is an important challenge in achieving 
MFCs economic feasibility. This material cost 
evaluation must be made in the context of and related 
to the performance of MFCs [32]. In addition, the type 
of MFCs model greatly impact their economic feasibility 
[33] 

Depending on several design and operating 
parameters and variables, MFCs use and efficiency are 
different. Accordingly, the power generation densities 
obtained at the anode was ranging from 29 to 4300 
mW m2 with an average of 580 mW/m2. These design 
and operating parameters and variables include: 

(1) various types of substrates employed in the 
MFCs (animal manure, primary and secondary 
domestic wastewater, sludge, urine, agricultural 
waste, leachate of solid waste, or mixture of it), 
and various design models of MFCs (single 
chambered, double chambered, multiple anode 
chamber, Air-cathode , ceramic cathode, various 
types of electrodes, and other variables) [34-56] 

(2) type of culture, cells count, and biofilm density 
used (pure, anaerobic, aerobic, yeast, etc) [57-
65], 

(3) type of cathodic solution (oxygen, ferricyanide, 
nitrite, or other) [66-69],  

(4) type of electrode material (carbon paper, 
activated carbon, graphite fiber brush, granular 
activated carbon, MPL-carbon viel, MPL-carbon 
cloth, PVDF-AC, carbon felt, graphite felt, 
graphite wool, graphite granules, etc) [70-77], 
and  

(5) startup temperature (5, 10, 25 oC, or other) [78-
85],  

In the first part of this study optimization of microbial 
fuel cells operating parameters for better removal of 
organic matter and higher energy production from 
wastewater was investigated and resulted in an 
optimized design of MFCs using copper electrode, 
10mm size salt bridge made of potassium chloride, and 
1M salt solution concentration filled in the salt bridges 
[86]. 



14     Journal of Environmental Science and Engineering Technology, 2021, Vol. 9 Haddad and Joudeh 

In this study and based on the results obtained in 
the first part, a double chambered Microbial fuel cells 
(MFCs) was developed and evaluated using copper 
electrode, 10mm size salt bridge made of potassium 
chloride, and 1M salt concentration filled in the salt 
bridges. The wastewater samples were municipal 
primary effluent mixed with sludge as a substrate. 
Kinetic modeling of the relationship between COD of 
substrate in MFC and calculating the economic 
feasibility of MFCs was performed. 

2. METHODS AND MATERIALS 

This research was performed mainly by laboratory 
work, all laboratory work was done at the 
Environmental Engineering Laboratory of the Civil 
Engineering Department at An-Najah National 
University, Nablus. 

2.1. Experimental Setup and Design of Experiments 

Twelve MFCs were constructed (four groups with 
three duplicates). Each group have the same COD-
substrate concentration. Double chambered-MFCs 
were used, with copper electrodes, 10 mm-diameter 
salt bridges for protons exchange, primary effluent 
wastewater as substrate and anaerobic sludge as 
source of anaerobic microorganisms. 

2.2. MFCs Configuration and Construction 

MFCs were constructed using 1-liter glass jars for 
both anode and cathode chambers as shown in Figure 
1. To prevent substrate and/ aerated water from 
dropping outside the jars during mixing/shaking, an 
effective volume of 800 ml was used in the MFCs.  

Copper electrodes were used and applied for all 
MFCs; all used electrodes have the same dimensions 7 
cm x 4 cm (14.28 cm3 substrate/1 cm2 electrode). All 
Electrodes were soaked into mixed solution of 
anaerobic sludge and primary effluent wastewater 
(20% sludge in terms of volume) at 35 oC for 3 days; in 
order to allow culture to grow and form on the anodes 
surface. 

Salt bridges were used as proton exchange media 
due to its low cost and availability comparing to PEMs. 
Because it is chemically and electrically inert material. 
Pyrex Glass tubing were used as structure of the 
bridges. U-shaped salt bridges were constructed from 
straight glass tubes and using Bunsen flame for 
bending to form U-shaped tubes, its dimensions were 
10 cm, 8 cm and 10 cm and mm mm diameter and 
filled with 1 M concentration KCl salt solution used. 

In the anodic chamber, primary effluent wastewater 
mixed with anaerobic sludge was used as substrate. 
For the cathodic chamber, Oxygen is the best efficient 
electron acceptor. In this experiment, the cathodic 
solution used was aerated water. Distilled water was 
used, 800 mL distilled water was used in each cathodic 
chamber. Evaporation of distilled water was noticed 
due to heater and aeration effect; so cathodic 
chambers were refilled on daily basis. Aerators such as 
those used in fish tanks were applied to aerate the 
cathodic chambers; operating was done for 15 minutes 
intervals; each operating interval was followed by 15 
minutes break in order to prevent exhausting of the 
fishing aerators. It was assured that the amount of 
aeration is approximately equal in all cathodes. 

 

Figure 1: Schematic of DS-MFC used. 



Renewable Energy from Wastewater Treatment Using Microbial Fuel Journal of Environmental Science and Engineering Technology, 2021, Vol. 9     15 

2.3. Temperature Control System 

In order to keep temperature within 34-36 oC during 
operation of the MFCs, temperature control system 
was constructed and applied at the fume hood were all 
MFCs were installed. Temperature control system 
consists of: Arduino, two water proof temperature 
sensors, two air sensors, heater, Bluetooth device for 
monitoring and microcontroller. 

2.4. Mixing System 

One of the obstacles that was faced in this research 
was mixing of WW and sludge, in order to 
approximately keep substrates homogeneous in all 
MFCs. Hot plate stirrer was non-practical solution to 
solve this dilemma due to two reasons: required 
number of stirrers was 12 which is impossible to get, 
the second reason that the mechanism by which hot 
plate stirrer works is questionable for our application; 
i.e., hot plate stirrer works by applying magnetic field 
which can affect electrical behavior of the MFCs. 

Mechanical system was the main suggestion to 
solve mixing problem. The first idea was to construct 
vertical or horizontal mixers that connected to the 12 
MFCs with one strong motor; but this idea was rejected 
because of the existence of salt bridges and electrodes 
in the anodic chambers.  

Finally, shaking plate was proposed and shown to 
be the best solution. A mechanical shaker was 
designed and constructed to perform mixing task for 
the samples, it consists of: geared motor, transition 
mechanism, bearing, caster wheel and movable box. 
See Figure 2. 

 

Figure 2: Used mixing system. 

2.5. Electrical Panel 

An electrical panel was prepared and installed to 
ease the voltage and power measurements; an 
electrical panel was prepared. For each MFC, a 1000-
ohm resistance was fixed at the electrical panel and 
connected with the electrodes with copper wires. For all 
MFCs the length of the copper wires was unified to 1 
meter long. 

2.6. Wastewater and Sludge Sampling 

The wastewater samples were collected from 
Nablus West wastewater treatment plant (WWTP). 
WWTP serves a total population of 110,000 capita. 
Treatment system is conventional Activated Sludge 
System, with an actual average flow of about 11,000 
m3/day where the design flow is max 15,000 m3/day. 
WWTP plant contains two main wastewater treatment 
lines: 

• The first one is wastewater treatment line 
including: grit chamber, primary sedimentation 
tank, aeration tanks, final sedimentation tanks, 
filtration and disinfection.  

• the second one is sludge treatment line including 
thickener, anaerobic digester, sludge drying 
basin, sludge storing, liquor storage tank, gas 
holder and gas flare [87].  

Average influent wastewater characteristics are: 
COD=990 mg/L, BOD=400 mg/L, TSS=410 g/L, 
pH=7.8 and conductivity=1500 !s/cm [88]. 

Samples were collected from the effluent of primary 
sedimentation tank; in order to get rid of unnecessary 
solids (See Figure 3). 

 

Figure 3: Wastewater sampling from primary effluent from 
Nablus West WWTP. 



16     Journal of Environmental Science and Engineering Technology, 2021, Vol. 9 Haddad and Joudeh 

Primary effluent wastewater was used as substrate 
for lab-models, the reason for that was to avoid solids 
in the primary sludge despite that some organics are 
lost with sludge; i.e. COD is expected to be decreased 
by about 20-30 % through primary sedimentation. 
Sampling of wastewater from Nablus West WWTP was 
done in non-rainy days, and after at least 72 hours of 
any raining fall, to assure that no storm water is mixed 
with the collected wastewater. Sampling of WW was 
done from the weirs of the primary sedimentation tank 
in the WWTP and from various locations along the 
weir. 

WW was collected in a cleaned plastic container 
with a volume of 10 liters, and then stored at 35 oC till 
use after one-two days, in order to assure keeping 
microorganisms’ activity.  

Sludge was collected in glass container from the 
anaerobic digester in the WWTP and stored at 35 oC 
until use after one-two days. Table 1 shows the details 
of the used substrates for each concentration. 

COD for the anaerobic sludge and the used 
wastewater were measured using titrimetric method 
according to “Standard Methods for the Examination of 
Water and Wastewater” [89]; they were found to be 
48,000 mg/L and 547 mg/L respectively. 

Volume of substrate used for each MFC is 800 mL, 
COD for the mixed sludge-wastewater was directed to 
be within 300-1700 mg/L; volume of the sludge was 
calculated using equation 1. 

             (1) 

2.7. Operation of Experiment 

Twelve MFCs were constructed and fed mainly with 
wastewater and small quantity of anaerobic sludge. 
Metabolic behavior is highly affected by the 
surrounding conditions such as temperature and pH. 
Anaerobic sludge was used in this study as source of 

anaerobic microorganisms, it was collected from 
anaerobic digester in which the temperature is more 
than 40 oC and it was there for 12–60 days depending 
on the temperature. 

Since that temperature in the anaerobic digester is 
near thermophilic conditions (40 oC – 60 oC), then it is 
expected that mesophilic microorganisms (20 oC – 40 
oC) are very weak in the anaerobic sludge, therefore a 
startup period is required in order to assure that 
mesophilic microorganisms were become strong 
enough [90]. 

After mixing WW with anaerobic sludge, 15 days 
startup period was applied at 35 oC temperature and 
without connecting salt bridges and electrical circuit in 
order to allow microorganisms to adapt with the 
experiment conditions. 

After startup of the experiment, COD for each MFC 
was measured each two-day using titrimetric method. 
Output voltage was measured on daily basis using 
Voltcraft M-3860M multimeter. 

2.8. Analytical Procedures and Measurements 

Two types of measurements were concerned; 
quality (environmental) measurements and energy 
measurements. It worth to mention that environmental 
measurements were performed according to standard 
methods for examination of water and wastewater [91]. 
Details of all measurements performed are 
summarized in the following sections. 

2.9. Environmental Measurements 

The main environmental/quality measurement in 
this study is organic matter contents or COD. It was 
taken one time each 48 hour for all Twelve MFCs. 

Sampling from MFCs was performed using pipette; 
in all sampling times, approximately half of the sample 
is collected from the first top third of the anodic 
chamber and the rest from the second top third of the 
chamber. 

Table 1: Details of Substrates used in the MFCs 

Group Number WW Volume (mL) Distilled Water Volume (mL) Sludge Volume (mL) Expected Mixture COD (mg/L) 

1 500 300 0 342 

2 795 0 5 844 

3 785 0 15 1437 

4 780 0 20 1733 

 



Renewable Energy from Wastewater Treatment Using Microbial Fuel Journal of Environmental Science and Engineering Technology, 2021, Vol. 9     17 

Generally, Samples were mixed with: standard 
potassium dichromate digestion solution, sulfuric acid 
reagent and sulfamic acid in quantities as given in the 